



Łukasiewicz
Poznań
Institute of
Technology

**ŁUKASIEWICZ RESEARCH NETWORK
POZNAŃ INSTITUTE OF TECHNOLOGY
CERTIFICATION AND INSPECTION DEPARTMENT**

CERTIFICATION DEPARTMENT

Winiarska St. 1, 60-654 Poznań, Poland

CERTIFICATE OF CONFORMITY № 0996/2024

**Issued according to Certification Program
of Wood Industry Products (WPD)**

for the product:

**“Raw particle board P2” unfaced, glued with UF resin
in the range of thicknesses from 8,00 mm to 40,00 mm – E1**

placed on the market under the name or trade mark of

Woodeco Wieruszów Sp. z o.o.

ul. Bolesławecka 10, 98-400 Wieruszów

and produced in the manufacturing plant

Woodeco Wieruszów Sp. z o.o.

ul. Bolesławecka 10, 98-400 Wieruszów

Product meets the requirements contained in:

**PN-EN 312:2011 Particleboards - Specifications,
Clause 5: General requirements, Table 1: formaldehyde content –
class E1**

confirmed by test reports:

DBL-2024-127-CPCD-01-BLS

made by:

**Center of Laboratory Testing
Laboratory of Environmental Testing**

**Winiarska St. 1, 60-480 Poznań
(Laboratory accredited by PCA, № AB 053)**

Certificate validity: 31.07.2024 to 30.07.2026

Applies only to items of the product with identical properties (parameters) as the model presented for testing and meeting the requirements set out above.
The rights and obligations of the certificate holder are set out in Agreement No. 474/2024 of July 26, 2024.

Date of issue 1: 31.07.2024

Area leader

Henryk Słomiński, MSc (Eng)